
 
   

37 
 INDUSTRIAL ATTACHMENT 

 

Industrial Training Report 
(Course Code: TE 410) 

At 
 

 
PURBANI FABRICS LIMITED 

Nurbag, Mouchak, Kaliakoir, Gazipur, Dhaka 
 

Academic Supervisor: 

Sumon Mazumder 
Assistant Professor 

Department of Textile Engineering 

Daffodil International University 

 

Industrial Supervisor: 

Mr. Robiul Hasan Masud  
Manager 

Dyeing Section 
Purbani Fabrics Limited 

 

Prepared By: 

M. Ferdous Islam 
ID: 092-23-1482 

 

Date of Submission:09/04/2013 



 
   

38 
 INDUSTRIAL ATTACHMENT 

 

Industrial Training Report 
Course Code: TE 410 

At 
 

 
PURBANI FABRICS LIMITED 

Nurbag, Mouchak, Kaliakoir, Gazipur, Dhaka 
 

Academic Supervisor: 

Sumon Mazumder 
[...]
necessary, because – 

 To know about the required amount of raw material. 
 To know about the job no – which would be processed? 
 To be continued the production process. 
 To fine out the profit or loss of a company. 
 Stock and stock value for consumption measuring. 

 

13.1.1 Frequency of Inventory Update: 

 Daily  
 Monthly  
 Annual  

13.1.2 Scope of Inventory Control: 

 Dyes store. 
 Raw material. 
 Other chemicals. 
 Grey fabrics. 
 Spare parts. 
 General store. 
 Capital equipment’s. 
 Accessories. 
 Stationary. 
 Maintenance parts. 

 

Inventory System for raw material: 

In Purbani Fabrics Ltd. There are different inventory systems for different raw 
materials. 

 

13.2 Grey Fabric Store: 

All the grey fabrics are stored in the fabric store near the batch section. Different types of 
fabric are listed in the sheet according to fabric types, quantity and consumer’s 
requirement.  

 



 

194 
INDUSTRIAL ATTACHMENT 

 

 

13.3 Dyes and Chemicals: 

There is different store for dyes and chemicals. Varies types of dyes and chemicals are 
stored here according to dyes and chemicals companies. Different types of dyes and 
chemicals are listed in a sheet. In the sheet the stored quantity of dyes and chemicals are 
also included. Every day the sheet is updated and a copy of this sheet is supplied to the 
dyeing manager, dye house and lab section. 

13.4 Spares: 

In Purbani Fabrics Ltd. required amount of spears of different machines are stored in 
the mechanical store room. All the spears are listed in a sheet which is controlled by the 
mechanical & maintenance personnel. Spares are arranged in the store room according to 
their size, quantity & requirements. There are shelves in the store room to keep the small 
spare parts. 

13.5 Finished Goods: 

Purbani Fabrics Ltd. Supplies its finished dyed fabrics to its garments section. So, dyed 
finished fabrics are stored for short time in the finishing section. All the delivered fabrics 
are noted on the tally khata according to the lot no, quantity, fabrics diameter, buyer’s 
name, color & considering other technical parameters. 

Remarks: 

Purbani Fabrics Ltd.  Have individual stores for raw materials, finished goods etc. 
There is not enough space to store the finished goods. It requires increasing the store area. 
In Purbani Fabrics Ltd. the store for inventory control is satisfactory. Sometime, they 
fluctuate form ideal process otherwise they are ok. 

 

 

 

 

 

 

 



 

195 
INDUSTRIAL ATTACHMENT 

 

 

 

 

CHAPTER: 14 

 

 

  

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

COST ANALYSIS 
 



 

196 
INDUSTRIAL ATTACHMENT 

 

 

 

 

 

 

14.1 Cost Analysis 

Factors of costing of a product: 

The following factors are considered for costing any dyed product: 

 Total dyes and chemical cost. 
 Total utility cost 
 Salary 
 Lunch 
 Entertainment cost 
 Government cash incentive 
 Yarn cost 
 Knitting cost 
 Cost of dyeing 
 Cost of finishing 
 Cost of cutting, sewing, accessories etc. 
 Cost of printing (If any) 
 Labor cost (direct & indirect) 
 Factory cost 
 Sales and caring cost 
 Others cost. 

 

Price of the Product: 

Are not available. 

 

Remarks: 

The costing of the product is a secret matter of the Ind. They are not interested to flash up 
the cost related data. So we could not collect the price of product & costing of the 
product. 

 

 



 

197 
INDUSTRIAL ATTACHMENT 

 

 

 

 

CHAPTER: 15 

 

 

  

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

HRM & Compliance 
 



 

198 
INDUSTRIAL ATTACHMENT 

 

 

 

 

HRM & Compliance 

 

 

15.1 Definition: 

Compliance means conformity of certain standard. PPC maintain a moderate working 
condition for their employees. Though it is well established project, there is some lacking 
of proper compliance issues. Here is list of compliance in which some points are 
maintained fully and some are partially. 

 

 

 Compensation for  holiday 
 Leave with wages 
 Health register 
 Time care  
 Accident register 
 Workman register 
 Equal remuneration 
 National festival holiday 
 Overtime register 
 Labor welfare 
 Weekly holiday fund 
 Sexual harassment policy 
 Child labor abolition policy 
 Anti-discrimination policy 
 Zero abasement policy 
 Working hour policy 
 Hiring /recruitment policy 
 Environment policy 
 Security policy 
 Buyers code of conduct 
 Health and safety committee 
 Cante



 

199 
INDUSTRIAL ATTACHMENT 

 

Health: 

 Drinking water at least 4.5 L/day/employee 
 Cup availability 
 Drinking water supply 
 Water cooler ,heater available in  canteen 
 Drinking water signs in Bangla and English locate min. 20 feet away from work 

place 
 Drinking water vassal clean at once in a week 
 Water reserve at least  once a week 
 Water center in charge person with cleanliness 
 Suggestion box register 

Toilet: 

 Separate toilet for women and  men  
 A seat with proper privacy and lock facility 
 Urinal accommodation  
 Effective water sewage system 
 Soap toilet 
 Water tap 
 Dust bins 
 Toilet white washed one in every four month 
 Daily cleaning log sheet 
 No-smoking signs 
 Ladies /gents toilet signs both in bangle and English 
 Deposal of wastes and effluent 

Fire: 

 Sufficient fire extinguisher and  active  
 Access area without hindrance 
 Fire signs in both languages 
 Fire certified personal photo 
 Emergency exit  

 

Safety Guard: 

 Metal glows on good conditions 
 Rubber mats & ironers                        
 First aid box one   
 Ironers wearing sleepers                      
 First trained employees 
 Motor/needle guard                             
 Eye guard                                             
 Nurse    
 Doctor                                          
 Medicine    
 Medicine issuing register                     



 

200 
INDUSTRIAL ATTACHMENT 

 

Others: 

 Room temperature 
 Lighting facilities 

 

 

 

  Fig: Doctor                        Fig: First aid box  Fig: Fire training 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

201 
INDUSTRIAL ATTACHMENT 

 

 

CHAPTER: 16 

 

 

  

 
 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

ETP AND WTP 
 



 

202 
INDUSTRIAL ATTACHMENT 

16.1 EFFLUENT   TREATMENT   PLANT   (ETP) 

In textile industries, Effluent Treatment Plant used to remove the color particles & chemicals 
that are present in the water discharged from various wet processing stages.  

The major steps of liquid discharge are: 

» Scouring. 
» Bleaching. 
» Dyeing. 
» Washing 

After scouring, the water contains: 

» Detergent particles 
» Soap solution. 
» Other auxiliaries used with them. 

After bleaching, the water contains:  

» Dilute hypochlorite solution. 
» H2O2 
» Other auxiliaries used with bleach. 

After bleaching, the water contains: 
» Various dye molecules. 
» Acetic acid. 
» Soda Ash. 
» Stabilizer. 
» Other auxiliaries used along with dyes. 

 

16.1.1 TYPES OF  ETP 

Depending upon Water treatment Method, ETP can be classified into three categories. 

1. Biological ETP (Biochemical) 

2. Physico- Chemical ETP 

3. Physico-Chemical & Biological ETP (Combined) 

The ETP used in Purbani Yarn Dyeing Ltd is Biochemical in type. 

BIOCHEMICAL ETP: Here, Bacteria is used to treat the contaminated water and 
Chemicals used to control the process as well as the growth of bacteria. As chemical and 
biological process is combined into one for treating water, the ETP type is named so. 

16.2 SPECIFICATION OF THE PLANT: 

Manufacturer: Locally manufactured by the design given by an Engineer From Sri-
lanka. 

Capacity: 50 m³/hr. 



 

203 
INDUSTRIAL ATTACHMENT 

        

  Chemical used and their functions: 

 Ferrous sulphate (Fe2SO4), 10% conc.: To remove the coloring materials. 
 Lime (CaO): To remove coloring materials in alkali medium. 
 Alumn [Al2 (SO4)3.24 H2O]: To increase the precipitation rate. 
 Sulphuric acid (H2SO4), 98% conc.: To reduce the pH of the wastewater. 

                       

 16.3 STEP WISE FUNCTION OF DIFFERENT UNITS OF E.T.P: 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

STORAGE TANK 

 

                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                       Functions: 
Storing The discharged water for supplying to Homogenization tank 

HOMOGENIZATON TANK 

 

[[[[ [[  

Functions: 
Water stays here for 4 hours; Various types of water mixed here 

for introducing Uniformity. 

UNTREATED WATER 



 

204 
INDUSTRIAL ATTACHMENT 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

NEUTRALIZATION TANK 

 

Functions: 
Here Water is treated with 98% H2SO4 for 30 minutes for 

neutralization. 

MIXING TANK 

 

Functions: 
Here bacteria are inserted in neutralized water in a continuous 

Process 



 

205 
INDUSTRIAL ATTACHMENT 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

OXIDATON TANK 

 

Functions: 
Here Water stays the longest time (48 hours) and this is the 

largest tank of any ETP system, here we have 2400m3 volume 
capacity. Color is de-activated here; hence, it does the main job. 

LAMELLA CLARIFIER 

 

Functions: 
Differentiation of bacteria from water, other particles are 

precipitated in this tank. 



 

206 
INDUSTRIAL ATTACHMENT 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

SLUDGE RETURN TANK 

 

Functions: 
in this tank, precipitated Sludge is stored and forwarded to 

Mixing tank for re-using the alive bacteria. This Process is called 
as Activated Sludge Process. 

TREATED WATER 

 

Functions: 
This water is now suitable for use by performing de-mineralization. 

This water will not harm the environment much more like 
discharging untreated water. 

 

THE NEXT STEPS ARE: 

Sludge Thickener: Here densely thickened sludge gets gathered, then they are 
thickened further using Polyelectrolyte. 



 

207 
INDUSTRIAL ATTACHMENT 

Effluent Treatment Plant: 

Effluent treatment is a must in the textile industry because the water that comes out after 
dyeing is harmful for the environment. Effluent treatment is a process by which the water 
passed from the textile Industry which contains various pollutants is cured. The Effluent 
treatment process is briefly discussed below: 

16.4 Pollutants Present in Textile Industry: 

Various types of pollutants are present in textile industries which are responsible for the 
faults caused in the processes. These pollutants are discussed below: 

Color:  

The presence of color in the waste water is one of the main problems in the textile industry. 
Most of the colors are stable and has no effect of light or oxidizing agent. These colors cannot 
be easily degraded by conventional methods of treatment. 

Dissolved Solids: 

Dissolved solids are also one of the important causes of water pollution. It is a critical 
parameter of the effluent present in the textile industry. Use of common salt and glauber salt 
etc. in textile processing increases the amount of total dissolved solids (TDS). Disposal of 
high amount of TDS can lead to increase of TDS in ground and surface water. It is also 
harmful for agricultural purpose. 

Toxic Metals: 

Waste water of textiles is not free from metal contents. There are mainly two sources of 
metals. Firstly, the metals may come as impurity with the chemicals used during processing 
such as caustic soda, sodium carbonate and salts. For instance, caustic soda may contain 
mercury if produced using mercury cell processes. Secondly, the source of metal could be 
dye stuffs like metalized mordent dyes. The metal complex dyes are mostly based on 
chromium. 

Residual Chlorine: 

The use of chlorine compounds in textile processing, residual chlorine is found in the waste 
stream. The waste water (if disposed without treatment) depletes dissolved oxygen in the 
receiving water body and as such aquatic life gets affected. Residual chlorine may also react 
with other compounds in the waste water stream to form toxic substances. 

 

 

 



 

208 
INDUSTRIAL ATTACHMENT 

Other Effluents: 

Textile effluents are often contaminated with non-biodegradable organics termed as 
refractory materials. Detergents are typical example of such materials. The presence of these 
chemicals results in high chemical oxygen demand (COD) value of the effluent. Organic 
pollutants, which originate from organic compounds of dye stuffs, acids, sizing materials, 
enzymes, tallow etc. are also found in textile effluent, such impurities are reflected in the 
analysis of bio-chemical oxygen demand (BOD) and COD. These pollutants are controlled by 
use of biological treatment processes. In many textile units, particularly engaged in synthetic 
processing, low BOD/COD ratio of effluent is observed which makes even biological 
treatment not a ready proposition. The waste water of cotton based textile units is usually 
alkaline, whereas synthetic and woolen fabric processing generates acidic effluent. 

Flow Description: 

The Effluent Treatment Plant of PURBANI has capacity of 1200 m3/day. Treatment 
processes are maintained by three steps which are given below: 

a) Physical/ Mechanical step: 

Screen Chamber. 

Equalization/ Homogenous process. 

Clarifying process (2 times). 

Intermediate period. 

Filter press. 

b) Chemical treatment step: 

Ozonation by Ozonator (2 times). 

Flocculation/ Coagulant process (Z times). 

Neutralization process. 

             c) Biological treatment step: 

Sequencing Batch Reactor (SBR). 

 

 

 

 



 

209 
INDUSTRIAL ATTACHMENT 

Process Details: 

Screen Chamber:  

There are two types of screen chambers for screening system and removing the floating dust 
particles from the wastewater. 

1. Manual bar screen. 

2. Mechanical screen. 

Equalization or Homogenous System:  

All the effluents reach the equalization tank to make it equal or homogenous by providing air 
from air blower through coarse type diffuser. Effluents can retain here for about 20-22 hours. 

Ozonation System:  

Ozone is re-circulated along with the effluents for all 24 hours to get the excellent output by 
removing micro color and add more dissolved oxygen as well as kill anaerobic bacteria which 
will come along with raw effluent. Ozone gas is continuously produced in the Ozonator 
machine. 

Ozone Generator:  

Oxygen concentrator collects pure dry oxygen by purging nitrogen from air and sent pure 
oxygen to the Ozonator. In the Ozonator ozone generation is done by creating high voltage of 
8000 volts. 

Flocculation System:  

Coagulant-Flocculants are used for dosing into the Flocculation tank in order to remove the 
color bond. For example: 

 Lime, 

Ferrous Sulphate, 

Polymer, etc. 

During dosing the reactions which take place in the Flocculation tank is discussed in the 
following: 

As only ferrous sulphate cannot be used as a precipitant so lime is also added at the same 
time to a proper precipitate. When ferrous sulphate is added to the waste water the following 
reaction occurs: 

 



 

210 
INDUSTRIAL ATTACHMENT 

FeSO4.7H20 + Ca (HCO3)2 — Fe (HCO3)2 + CaSO4 + 71-120. After adding Lime, 

Fe (HCO3)2 +2 Ca (OH) 2 = Fe (OH) 2 +2 CaCO3 +2 H20. 

The ferrous hydroxide can be oxidized and convert to ferric hydroxide, the desired final form 
caused by dissolving oxygen into the wastewater. The reaction follows the following 
procedure: 

Fe (OH) 2 ± 1/4 02 ± 1/2 F120 = Fe (OH) 3. 

The insoluble ferric hydroxide is formed as a bulky, gelatinous floc. 

16.5 Inclined Plate Clarifier (IPC)/ Clarifying System:  

Contains both solid and liquid parts and is achieved by breaking color and separating color 
bonds. 

Neutralization System:  

Raw effluent pH is 9.5-11, so it is neutralized by dosing Hydrochloric Acid (HC1). Ideal pH 
for maintaining the Biological process should range within 6.5-8.5. 

Sequencing Batch Reactor (SBR)/ Biological System:  

This is the biological treatment process where live micro-organisms are nourished. Bacteria 
are populated in microbial process. These micro-organisms eat those effluents and the 
remaining color and also remove Biological Oxygen Demand (BOD) and Chemical Oxygen 
Demand (COD). ETP plant is continuously operated for 24 hours to ensure that the bacteria 
are provided with sufficient food (i.e. waste water) and oxygen to keep them alive. Like other 
living creatures micro-organisms need a balance diet with source of carbon, nitrogen, 
phosphorous and sulfur. As from textile wastes have carbon and sulfur (sulphate), so lacking 
compound nitrogen and phosphorous are adding from outside of urea and di-ammonium 
phosphate. 

This SBR digester is maintained through batch wise system. The Sequencing Batch Reactor 
consists of three chambers and at least 4 batches are maintained per chamber. 

In the factory, the Mix Liquor Suspended Solids (MLSS) of micro-organism level is checked 
in regular basis by In-hof-man cone. 

Intermediate Tank:  

This is the buffer zone where treated clear water is preserved before final discharge. 

 

 

 



 

211 
INDUSTRIAL ATTACHMENT 

Filter Press & Sludge Disposal:  

The sludge generated by effluent treatment needs to be further processed of safely. It is the 
byproduct of the effluent treatment process, produced in the form of solid waste. In fact the 
production of sludge is a good indicator as to out whether the ETP is running continuously or 
not. Sludge can be generated at different stages of treatment, including screening, primary 
settling, chemical precipitation but most will come from the physiochemical stage of 
treatment. The sludge collected from different stages has different characteristics and 
compositions. Despite the differences in the nature of the sludge from each process stage, all 
the sludge is usually combined and handled together. 

16.6 Characteristics of waste water of PFL assumed as follows: 

pH = 9-11.5 
BOD = 300 mg/L 
COD=200 mg/L 
Suspended solid (SS) = 200 mg/L 
Color = dark 
 

Controlling Parameters 

The characteristics of wastewater assumed at Purbani Yarn Dyeing Ltd are as follows: 
» pH  = 11 
» BOD = 300 mg/L 
» COD=200 mg/L 
» Suspended solid (SS) = 200 mg/L 
» Color = dark reddish. 

                         

Final treated Quality of Purbani Yarn Dyeing Ltd discharge is: 

» pH = 6-9 (disposable limit 6-9) 
» BOD = 37 mg/ L (disposable limit 50 mg/L) 
» COD = 147 mg / L (disposable limit 200 mg/L) 
» Suspended solid = 51 mg/L (disposable limit 150 mg/L) 
» Color = color less. 
»  

Remarks 

The wastewater produced in the different processes of Purbani Yarn Dyeing Ltd is 
effectively removed by using the ETP. The water that is disposed after treatment is perfect for 
disposal according to the DOE (Department of Environment) & ISO 14001. But the capacity 
of the ETP can only treat up to 60% of total water discharged by the factory. It lacks more 
space to expand the ETP that will treat 100% of wastewater. 

 



 

212 
INDUSTRIAL ATTACHMENT 

 

 

  

16.7 Department of Environment, Government of Bangladesh required: 

PH =  6-9 
BOD = 50 mg/L 
COD= 200 mg/L  
Suspended solid = 150 mg/L 
Color = Light brownish. 
 
 



 

213 
INDUSTRIAL ATTACHMENT 

Final treated Quality of PFL discharge is: 

PH  = 7-8 
BOD = 30 mg/ L 
COD = 160 mg / L 
Suspended solid = 30 mg/L 
Color = color less. 
 

 

 

 

 

 

 

 

16.8 Photo 0f ETP 



 

214 
INDUSTRIAL ATTACHMENT 

16.9 Flow chart of water treatment plant: 

 

 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Deep pump water supply 

Raw water Tank 

WTP Pump 

Air Receiver Tank 

Vessel 

Iron Remover Tank 

Multi-grade Filter 

Activated Carbon Filter 

Softener Tank or Filter 

Soft water reserve Tank  

Booster Pump  

Dye House  



 

215 
INDUSTRIAL ATTACHMENT 

                            16.10   Water Treatment Plant 

 

Water Treatment Plant: 

The water treatment plant is a vital part of the dyeing section where the supply water of the 
dyeing floor is treated and cured for proper dyeing. The supply water contains various soluble 
effluents like dissolved solids, metal compounds and other impurities which can lead to any 
sort of fabric fault during dyeing the knitted fabrics. The process sequence of the water 
treatment plant in Divine Textile Limited textile mill is briefly discussed below: 

Pump:  

The Deep pump is used for extracting water from raw water tank to pass in the dyeing section 
for the process of fabric dyeing. 

Raw Water Tank: 

Raw water tank is placed 20 feet deep tank where the water needed in the dyeing and 
finishing process is deposited and by the water pump the water in the tank is extracted. 

Air Receiver Tank: 

Air receiver tank is used for the passage of air from the boiler to the Iron exchanger tank. 

Vessel:  

The vessel is where the water from the WTP pump is collected. 

Iron Exchanger Tank:  

The metals contained in the water are removed or broken down by applying air from the 
received from the air receiver tank. 

Multi Grade Filter:  

The multi grade filter is used for removing the residual iron contained in the treated water. 

Activated Carbon Filter: 

The activated carbon filter is used for removing the remaining metals and other impurities by 
passing the water flow through rocks of different sizes arranged in different layers of the 
tank. At first there is a layer of small rocks and next is a layer of medium rocks and finally 
comes a layer of big rocks. The tank contains a carbon layer in middle. 

 

 



 

216 
INDUSTRIAL ATTACHMENT 

Softener Tank:  

The softener tanks contains resin and in the softening tank water softening chemicals are 
applied for reducing the hardness of the water and making the water flow suitable for fabric 
dyeing. 

Soft Water Reserve Tank:   

The processed soft water is reserved in the soft water reserve tank. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 Water Treatment Plant 

 

 

 

 

 

16.11 Photo 0f WTP 



 

217 
INDUSTRIAL ATTACHMENT 

 

 

 

 

 

 

 

CHAPTER: 17 

 

 

  

 
 

 

 

 

 

 

 

 

 

 

  

 

CONCLUSION 
 



 

218 
INDUSTRIAL ATTACHMENT 

 

 

 

 

 

PURBANI FABRICS LTD. is a well-planned versatile project. The administrations, 
management, chain of command – all are well organized. They are devoted to satisfy the 
customer by their activities. However, some of the point we want to mention for the good of 
PURBANI FABRICS LTD.  

Some Suggestions: 

 During the transport of the fabric in the dyeing floor and also during the loading of the M/C, 
fabrics are soiled for the contact with floor. This makes the fabric / part of the fabric dirty. It 
may require more scouring/bleaching agent or may create stain making it faulty. 

 The dyeing floor is water most of the time: it should be cleaned all the time. 
 The illumination of the dyeing shade should be enhanced. It may exert the worker 

fatigue ness 
 More skilled labor should be used in a project as PURBANI FABRICS LTD. Many 

times the dosing pipelines are clogged due to the careless dosing of chemicals. 
 The M/C stoppage time should be analyzed and minimized. The maintenance should 

be carried out when the M/C is out of action. 
 

Limitation of the Report: 

 Because of secrecy act the data on costing and marketing activities has not been 
supplied & hence this report excludes these chapters. 

 Some of the points in different chapter are not described as these were not available.  